Quantcast REPAIR PARTS LIST -635380366

 

Click here to make tpub.com your Home Page

Page Title: REPAIR PARTS LIST
Back | Up | Next

Click here for thousands of PDF manuals

Google


Web
www.tpub.com

Home


   
Information Categories
.... Administration
Advancement
Aerographer
Automotive
Aviation
Construction
Diving
Draftsman
Engineering
Electronics
Food and Cooking
Logistics
Math
Medical
Music
Nuclear Fundamentals
Photography
Religion
   
   

 

Share on Google+Share on FacebookShare on LinkedInShare on TwitterShare on DiggShare on Stumble Upon
Back
Figure 138. Sh2 Blower (Rotors)
Up
TM-5-4210-220-34P Truck Firefiighting 1000 GPM Multipurpose Model 2500L Manual
Next
REPAIR PARTS LIST (cont) -635380367
SECTION II
TM 5-4210-220-34P
(1)
(2)
(3)
(4)
(5)
(6)
ITEM  SMR
PART
NO CODE
FSCM
NUMBER
DESCRIPTION AND USABLE ON CODES (UOC)
QTY
GROUP 22 ENGINE
FIG. 138 BLOWER
(REAR PLATE AND DRIVE)
(SHEET 1)
(ROTORS)
(SHEET 2)
1
XDHZZ
56161
8927183
CLAMP, HOSE ...........................................................................
1
2
XDHZZ
56161
103321
LOCKWASHER 3/8 ....................................................................
2
3
XDHZZ
56161
5101377
CAPSCREW 3 /8-16X1 ...............................................................
2
4
XDHZZ
56161
8927187
VALVE, RELIEF ..........................................................................
1
5
XDHZZ
56161
8924968
CLAMP, HOSE ...........................................................................
2
6
XDHZZ
56161
8923959
SEAL RING.................................................................................
1
7
XDHZZ
56161
8924436
HOSE .........................................................................................
1
8
XDHZZ
56161
8924802
ELBOW ......................................................................................
1
9
XDHZZ
56161
5173364
SPACER .....................................................................................
3
10
XDHZZ
56161
8923569
BOLT, LOCK 5/16-24 X 5/16-24X3/4 ..........................................
3
11
XDHZZ
56161
8920765
PLATE, SPRING .........................................................................
2
12
XDHZZ
56161
8923570
BOLT, LOCK 5/16-24X1..............................................................
3
13
XDHZZ
56161
8922517
COUPLING .................................................................................
1
14
XDHZZ
56161
8924266
GASKET .....................................................................................
1
15
XDHZZ
56161
5146328
COVER .......................................................................................
1
16
XDHZZ
56161
5159714
WASHER 5/16 ............................................................................
9
17
XDHZZ
56161
103320
LOCKWASHER 5/16...................................................................
9
18
XDHZZ
56161
179827
CAPSCREW 5/16-18 X 5/16-18X2.25 .........................................
9
19
XDHZZ
56161
8922140
SEAL RING.................................................................................
1
20
XDHZZ
56161
5106219
CLAMP .......................................................................................
1
21
XDHZZ
56161
8922666
SHAFT, DRIVE ...........................................................................
1
22
XDHZZ
56161
8922605
SNAP RING ................................................................................
1
23
XDHZZ
56161
8923949
ADAPTER ...................................................................................
1
24
XDHZZ
56161
8923955
NUT, 1/2-24 ................................................................................
1
25
XDHZZ
56161
8923958
SEAL. .........................................................................................
1
26
XDHZZ
56161
8927415
CONNECTOR .............................................................................
1
27
XDHZZ
56161
5101419
SEAL RING.................................................................................
2
28
XDHZZ
56161
9441614
CAPSCREW 7/16-14 X 7/16-14X8.5 ..........................................
2
29
XDHZZ
56161
5121814
WASHER ....................................................................................
2
30
XDHZZ
56161
8925674
SPACER .....................................................................................
1
31
XDHZZ
56161
1827776
CAPSCREW 1/2-20X 1.25" .........................................................
1
32
XDHZZ
56161
5154398
LOCKWASHER ..........................................................................
1
33
XDHZZ
56161
8924426
DISC ...........................................................................................
1
34
XDHZZ
56161
5149641
KIT, BLOWER INSTAL ...............................................................
1
35
XDHZZ
56161
5108123
KIT, BLOWER REPAIR ..............................................................
1
36
XDHZZ
56161
5147469
GASKET .....................................................................................
1
37
XDHZZ
56161
5721905
WASHER, SPECIAL ...................................................................
8
38
XDHZZ
56161
187491
CAPSCREW 3/8-16 X5.5 ............................................................
8
39
XDHZZ
56161
8926407
ASSY, BLOWER.........................................................................
1
40
XDHZZ
56161
8920750
ROTOR, L.H. HELIX ...................................................................
1
41
XDHZZ
56161
8920749
ROTOR, R.H. HELIX...................................................................
1
42
XDHZZ
56161
5148794
SCREW ......................................................................................
2
43
XDHZZ
56161
5147147
RETAINER..................................................................................
1
44
XDHZZ
56161
7455623
BEARING....................................................................................
1
45
XDHZZ
56161
8924380
PLUG, PIPE1/8 ...........................................................................
1
138-1

Privacy Statement - Press Release - Copyright Information. - Contact Us

Integrated Publishing, Inc.